

Fire Test Report

ANSI/API Standard 607, Fifth Edition, June 2005

ISO 10497-5:2004

Performed for

Teadit North America

www.teadit.com



Teadit Style 2000S Packing
Tested in a 4 inch Class 300 Gate Valve

Project Number: 20895
October 2008



Performed by

YARMOUTH RESEARCH AND TECHNOLOGY

92 East Elm Street
Yarmouth, ME 04096 USA
(207) 829-5359
yrtlab@maine.rr.com
www.yarmouthresearch.com